



**REPORT NUMBER:** 24643-19  
**RECEIVING DATE:** October 19, 2019  
**ISSUE DATE:** November 07, 2019  
**PAGE:** 1 of 3

Sample submitted and identified by supplier as:

**Customer** : PakWest Industries(Pvt) Ltd.  
**Contact person** : Mr. Shahid Bashir  
**Contact details** : 28/29 Ghani Chamber 1st Floor Patiala Ground Link Macleod Road  
Lahore.  
Tel: +92 423 7234958  
Fax: +92 423 7234958  
E-mail: [sales@pakwestindustries.com](mailto:sales@pakwestindustries.com)

---

**Manufacturer** : PakWest Industries(Pvt) Ltd.  
**Buyer** : Self-Reference  
**Label** : /  
**Fiber contents (claimed)** : /  
**Fabric weight (claimed)** : /  
**Fabric construction** : /  
**Color** : /  
**Design Name** : /  
**Style No** : /  
**Order No** : /  
**Contract No** : /  
**Department** : /  
**Vendor Reference** : Rab Nawaz  
**Sample description** : Upholstery Swatch

**TEST PERFORMED** : Tests selected as requested by applicant.

For and on behalf of  
**Tti Testing Laboratories**

Ali Ashraf

General Manager Operations

**Tti Testing Laboratories**

347-S, Quaid-E-Azam Industrial Estate, Kot Lakhpat, Lahore-54500, Pakistan.  
Tel: (+92-42) 111 786 001 Fax: (+92-42) 517 6666 E-mail: [info@ttilabs.net](mailto:info@ttilabs.net) Website: [www.ttilabs.net](http://www.ttilabs.net)



REPORT NUMBER: 24643-19

ISSUE DATE: November 07, 2019

**Test Results:****UK Furniture and Furnishings (Fire) (Safety) Regulations 1988 (amended 1989, 1993 and 2010)****Schedule 4 Part I: The Cigarette Test**

Sample description: Brown leather  
 Covering material used in test: Brown leather  
 Filling material used in test: Non-flame retardant foam

<b>Progressive smouldering ignition</b>	<b>1<sup>st</sup> Test</b>	<b>2<sup>nd</sup> Test</b>
Progressive smouldering (an exothermic oxidation not accompanied by flaming which is self-propagating) of the cover is observed at any time within a period of one hour of the placement of the cigarette.	<b>N.O.</b>	<b>N.O.</b>
<b>Flaming failure</b>		
Any flaming of the cover is observed at any time within a period of one hour of the placement of the cigarette.	<b>N.O.</b>	<b>N.O.</b>

Note: Water-soaking procedure was conducted in accordance with the modified method of BS 5651:1978 for sample.

**Remark:** N.O. denotes: Not observed  
 N.A. denotes: Not applicable  
 O. denotes: Observed

**Conclusion:** The sample complied with Schedule 4 Part I of UK Furniture and Furnishings (Fire)(Safety) Regulations 1988 (amended 1989, 1993 and 2010)

**UK Furniture and Furnishings (Fire) (Safety) Regulations 1988 (amended 1989 and 1993 and 2010)****Schedule 5 Part I: The match test**

Sample description: brown leather  
 Covering material used in test: brown leather  
 Filling material used in test: Non-flame retardant foam

<b>Progressive smouldering ignition</b>	<b>1<sup>st</sup> Test</b>	<b>2<sup>nd</sup> Test</b>
Any progressive smouldering (an exothermic oxidation not accompanied by flaming which is self-propagating) in the cover after 120 seconds of the removal of the burner tube.	<b>N.O.</b>	<b>N.O.</b>
<b>Flaming failure</b>		
Any flaming of the cover after 120 seconds of the removal of the burner tube.	<b>N.O.</b>	<b>N.O.</b>

Note:  
 1. Water-soaking procedure was conducted in accordance with the modified method of BS 5651:1978 for sample.  
 2. The flame was extinguished at 0 minutes 20 seconds for 1st test and 0 minutes 20 seconds for 2<sup>nd</sup> test.

**Remark:** N.O. denotes: Not observed  
 N.A. denotes: Not applicable  
 O. denotes: Observed

**Conclusion:** The sample complied with Schedule 5 Part I of UK Furniture and Furnishings (Fire)(Safety) Regulations 1988 (amended 1989, 1993 and 2010)



REPORT NUMBER: 24643-19

ISSUE DATE: November 07, 2019

Digital image of submitted sample



24643-19

----- END OF REPORT -----